

国家建筑材料质量监督检验中心
 (National Center of Quality Supervision & Test for Building Materials)
检验报告
 (Test Report)

2015002856Z

中心编号(No): **WT2017C03A00004**

第 1 页 共 2 页
Page 1 of 2

样品名称 Sample Name	阻尼隔音毡 Mass Loaded Vinyl	检验类别 Test Type	委托检验 Entrustment test
委托单位 Entrusted by	深圳市唯珂隔音材料有限公司 Shenzhen Vinco Soundproofing Materials Co., Ltd	商 标 Brand	日声 Risheng
生产单位 Manufacturer	深圳市唯珂隔音材料有限公司 Shenzhen Vinco Soundproofing Materials Co., Ltd	样品状态 Sample Description	满足检验要求 According with testing requirements
来样日期 Sample Received Date	2017 年 04 月 21 日 April 21, 2017	样品数量 Quantity	2m ²
生产日期/批号 Production Date/ Batch No.	2017 年 04 月 11 日 April 11, 2017	型号规格 Model/Size	1200mm×10000mm ×2mm
检验依据 Test Standard	GB/T 19889.3-2005 《声学 建筑和建筑构件隔声测量 第 3 部分: 建筑构件空气声隔声的实验室测量》 GB/T 19889.3-2005 Acoustics-Measurement of sound insulation in buildings and of building elements-Part 3:Laboratory measurements of airborne sound insulation of building elements GB/T 50121-2005 《建筑隔声评价标准》 GB/T 50121-2005 Rating standard of sound insulation in buildings		
检验项目 Test Items	空气声隔声 Sound insulation		
检验结论 Conclusion	*检验结果见第 2 页。* * Detailed conclusion is listed in page 2.* 签发日期: 2017 年 05 月 12 日 Date of issued: May 12, 2017 (检验专用章) (Seal)		
附注:(委托方提供)样品编号: Vinco-2.0. Remarks: (Provided by entruster) Sample No.: Vinco-2.0.			

批准:  审核:  编制: 
 Approved by _____ Verified by _____ Tested by _____

检验单位地址: 北京市朝阳区管庄中国建材院南楼 电话: 65728538 邮编: 100024
 Test Institution Address: The South Mansion of China Building Materials Academy, Guanzhuang,
 Chaoyang District, Beijing, China Telephone: +86-010-65728538 Post Code: 100024